
JK-T1790 

~141¥:7-fs: 
PARTS BOOK 

New JACK Sewing 
Machine 

20131¥ 4 Ji Wj 

Revised edition in April, 2013 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



CONTENTS 

§ * 
l.FRAME&MISCELLANEOUS COVERCOMPONENTS(l) .......................... 1 

~w • ~r~ii:0014 c 1) 

2.FRAME&MISCELLANEOUS COVERCOMPONENTS(2) ..•.••..•••..••...••...••• 3 

~w • ~r~ii:0014 c 2) 

3. MAIN SHAFT COMPONENTS ............................................. 5 

J: $di$ 14 
4. HOOK DRIVING SHAFT COMPONENTS •..•••..••..•••..••••..••...••..••... 7 

r$d!W14 
5. PRESSER & FEED COMPONETS ........................................... 9 

&JJ!P • ~f---1-$14 
6. NEEDLE BAR ROCKING COMPONENTS •••..••..•••..••••..••...••...••...•• 11 

tttftif9J$14 
7. NEEDLE THREAD TRIMMER COMPONENTS .................................. 13 

J:~~$14 
8. BOBBIN THREAD TRIMMER COMPONENTS ...••...••....••...••...••..••...• 15 

r~~:0014 
9. CLOTH CUTTING KNIFE COMPONENTS .................................... 17 

iJJ JJ $14 
10. TABLE COMPONENTS •••...••..••...••...••..••....••...••..••...••.. 19 

Ei'~:0014 
11. CONTROL BOX COMPONENTS .......................................... 21 

Et!.~ffi:0014 
12. OPERATION BOX COMPONENTS ..••...••..••••..•••..••...••...••..••.. 23 

•ffflij ~ $14 
13. WIRING DLAGRAM .................................................. 25 

Et!.~re~oo 
14. ACCESSORIE PART COMPONENTS ••...••..••••..•••..•••..••...••..••.. 27 

m14 
15. THREAD STAND COMPONENTS ......................................... 29 

~~~ii:0014 
16. EXCHANGING PARTS •••...••..••...••...••..••....••...••..••...••.. 30 

3:t:~*14 
17.SPECIAL SPECIFICATIONS COMPONENTS ............................... 31 

~~~~ $14 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1. :RAME & MISCELLANEO ~$·>'~~:i'.fflHlf: (1) US COVER COMPONENTS (1) 

1 4 cl 42 Q-29 

A6 ••--Y" 26 

33--8 

90 --, '--._ 

' ',, -~ 

' "~ 
4 ~ 1 89 I 

' 

6 5 I 

~i 
3 2-Q 

1

_ 

31--g 

'- 32 

~ • 3 9 : •
1 

t2 

! 

88 

f 
1 0 

~ 87 34 

9 

-1-

1 2 
,; 

23 

i~ 
I ~22 

~24 

/ 35 
25 

I 

I 

20 

~ )J 

I 

I 
~Q-eo ~ 

~46 

~47 

i--64 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



NO 
I 
2 
:1 
4 
5 
6 
7 
8 
9 
10 
II 
12 
J:l 
14 
15 
16 
17 
18 
19 
20 
21 
22 
2:i 
24 
25 
26 
27 
28 
29 
30 

36 

38 
:rn 
40 
11 
42 
1:i 
44 
15 
46 
17 
48 
19 
50 
51 
52 
5:; 
54 
!15 
56 
57 
58 
59 
60 
61 
62 
6:l 
64 
65 
66 
67 
68 
69 
70 
71 
72 
7:l 
74 
75 
76 
77 
78 
79 
80 
81 
82 
8:l 
84 
85 
86 
87 
88 
89 
90 
91 
92 

i'±M 
Note 

* 

01 

01 

01 
01 

01 

01 
01 

f'I'-'% 
Part NO. 
:rn I 282 
413Sll002 
:rn I 28:l 
413Sll002 
:\0281 
413Sll002 
:rn I 285 
413Sll002 
:rn I 286 
413Sll002 
:rn I 287 
413Sll003 
11:11200:i 
413Sl3003 
:rn I 288 
413Sll002 
11:rn100500 
413Sl3001 
1 I :1s:H10(17 
413Sl3008 
11:1:;0001 
41330002 
11:1s1:io25 
41312007 
11:1s1:ioo:1 
41337001 
11:1:rnHl2 
41322008 
11:122009 
413Sl3003 
11:122010 
41322012 
11:12201:i 
41322014 
11:122015 
413Sl3005 
1 J:\SJ:l006 
413Sl4001 
11 :1:iooo:ioo 
413Sl3008 
11:11:rn1100 
41313013 
11:rn1006 
301290 
11:111001 
41330004 
11:111002 
41312011 
11 :rn:rno 1 
41326002 
11:112012 
41312013 
413Sl6005 
413Sl6010 
11:\28001 
41311003 
11:122001 
41322002 
11:1s11012 
41322017 
11:12200:i 
41322004 
1 J:\SJ:l008 
413Sl3009 
11:\28002 
413S30025 
11:122011 
41322018 
11:11:rno 1 
41313002 
11:1s1:io10 
41313003 
11:1s1:ioo:1 
4133000400 
11:112081 
41330021 
11:112085 
40312132 
11:1s20011 
40327024 
10:1121:1:i 
403Sll0.SIJ 
1 J:\Sl5001 
4011100.S 
11:1:rnHl2 
413Sl2005 
11:1:)0029 
41330033 
~O IO J :l 
407SIJ40.S6 
1 J:\:l0071 
41311019 

r. ili,fJx 
~$H 
Li.: ili,fJx 
~$H 
1i.:ux11 
~$H 
JJt~H{JiHNJx 
~$H 
BuUx 
t/t. 
rt!olilUx 
~$'tJ~LSX 16 
im tr 1o1 }Jc 1-1~ 
~$'tJM4X6 

,--; ili,fJx 
~$H 
1;MNJx ,rn 111' 
~$'tJ~LSX6 
}Jc 1.,H,iim 
t/t til 
rtt~trfJx 
ll!N1H&JAPi'l 
1t~mrn111' 
JAPi'l [il1 ,Ef/i( 
1Pc~HM1X6 
'iz~~ff\~ 
i:t~;f,j;'¾' 
tZzJRm 
+tDll::i:t 
~$'HM4X6 
+tDll::i:t 
tZzJRm 

~$HM6 X 10 
1Pc~ofi'M6 X 70 
~$HM6 X 6 
-.ff:¥:!2~111' 
t:\: M4X8 
~KJJ:/'i'rlliJ!'~111' 
ufHill 
iJ!J!il 
Jii::1±:JH& 
:'J( 
/111:litJAPi'l 
)i/J,g~1; 
JAPi'lJ''Hlit 
11/til~ 
'iilf f'' 
1xrifJx 
MM& 
1Pc~/;JM6 
~$-l#M3XIJ. 5 
l'fc ' 
IVJ/111'¥ 
+tflyl'fc 
:/f,,1/it 
1t~H 
fzlj:x: 
+tDllN, 
¾"z!RMA' 
1Pc~HM1X 10 
~$'tJM4X30 
l'fc' 

)i~t1J 
1c:m51 
1t~HM0X8 
::/i"f.Hi;J 
1Pc~HM1X6 
'id':JIXrilit 
'lz'3'::J-f:¥:Ji,ii; 
ll!f~ 
'lz' 3':-.ff * Ux 
'id':JIX\i:\" 
clrf11iz: 1t~H 
•iz~ JI X;j:ft:! 
3Z 3':-.ff *'Pc~ /;) 
~$H 
1t~H 
fil11Ew 
i:t~;f,j;'¾' 
1#*~$,I± 
1.1'.ll):J ii:~fjl( 
LEDJffiR)j)'.J 
'Pc~/;) 
t/t. 

Ill.. . ACCESSIJRIE PART 

Lll'l'lili COVl\li 
SCREW 
1.1'.!•·1 covrn 
SCREW 
1.1'.!•·1 covrn 11 
SCREW 

Description 

llllil,All TAKI: LI' 11:vrn covrn 
SCREW 
l'IW~'[ corn/ 
SCREW 
\IOTOI/ corn/ 
SCREW M.S L=16 
I.Lll\I11 CAT I ~r; 0 I I. WI CK STOl'l'l:li 
SCREW M4 L=6 
IrnAI1 covrn 
SCREW 
I IOOK O 11. SI III:1.IJ corn/ COM['[. 
HEXAGO'l SOCKET HEAD SCREW M.S X 6 
STLll 
SCREW 
I ~T l'CI\ ASS' Y 
HEAD FAK lllJTIJR A ASS' Y 
srnI:w 
FA'l FITTIKG PLATE 
SCl/1'.W M1 l.=6 
SAFETY LABEL 
ATTI\YI l(H SI\AI. 
RUBBER PLUG 
!'I.LG ll=7. 5 l.=:l. 5 
SCREW M=4 L=6 
IwImrn I'1.ur: 
RUBBER PLUG 
IwImrn I'1.ur: 
RUBBER PLUG 0=12 .. S L=4 
!'I.LG 
SCREW M=6 L=lO 
III\XAC(H 1\01.'1 
SCREW M=6 L=6 
SW ITCI I AS\I 
SCREW 
l'li[H I,~s l(H COY[ Im1.1.rn AS\I 
THREAD GUDE BAR 
I\I:IJ I\ASI\ 
BED REAR COVER 
CAili.i: Cl.Alli' 
HEAD FAK lllJTIJR B ASS' Y 
I'll.Tm 
FI'lGER GLARD 
II l~CI: I\LISII 
HI'lGE PI'l 
I I I ~GI: !'I.All:, A 
HI'lGE PLATE, B 
WI M=6 
'lUT M3XIJ. 5 
WASlll:li 6. IX 18. 5X2 
OIL SHIELD 
IwImrn c 
RUBBER D 
SCl/1'.W 
Z STOPPER RUBBER 
IwImrn CLS[llm (I\) 
RUBBER HIKGE 
SCl/1'.W 
SCREW M4 X IJ. 7 L=30 
CUJTII !'I.All: WASlll:li 
VCS STUl A 
IwImrn I'1.ur: 
RUBBER PLUG 
~IJ:IJI.I\ I\Ali Tlllil:All CU I Ill: 
TAKE-UP THREAD GLIDE B 
SCl/1'.W Mo X 0. 8 l.=8 
TAKE-UP THREAD GLIDE A 
SCl/1'.W M=1 l.=6 
SAFETY SWITCH ASS' Y 
SAl'l:TY SW I\ASI\ 
SAFETY SWITCH CORD ASS' Y 
SAl•I\TY SW ['[Cl[ corn/ 
SAFETY SWITCH ARM 
SAl•I\TY SW ITCII AliM SIIAl'T 
SAFETY SWITCH SPRI'lG 
SAl•I\TY SW ITCII WI 
SCREW M=2 L=12 
SCl/1'.W 9/61-10 l.=1. 5 
CABLE BA'lD 
ATTI\YI I (H I.Al\I\1. 
BOLT 
I.Im l•l'ITl~C !'I.All: 
LED 
WI 
SCREW M3X40 
l•A~ MOTOI/ 
CABLE CLAllP 

liHt 

~· t 

4 

I 
4 

4 
I 
2 
1 
4 

4 
1 
2 
I 
2 

8 
1 
1 

1 
1 
I 
2 
2 

4 

1 
4 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



2. FRAME & MISCELLANEOUS COVER COMPONENTS (2) 

:¼$ • ~H~~$fll: (2) 

68 

-3-

,----7 
I ~62 I 
I ._63 I 
I ®-._ f---61 
I ~641 14-- I I 65 I 
I I 
I ®-s s I L_I ___ _J ~5 5 

ch-54 
I 
' 

~59 

~58 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% #:fl[ ftj:% ;gf$ Description ~· NO Note Part NO. Qty 

1 41330005 ~~ 4!. liiH$lc ASSY AT SOLENOID 1 
2 41312014 t'l:tf AT SHAFT 1 
3 41312015 11 ffl1il IE~ AT SHAFT HOLDER 1 
4 40329004 --12~ RETAINING RING 1 
5 40312123 h~§;;tll);;/J :t:fil: DISK STOPPER 1 
6 40303024 :;,4}::%@1[1\;/ DISK STOPPER HOLDER CAP 1 
7 41330022 tfJth~ EARTH CABLE ASM 1 
8 413S16001 ~1-1#: NUT 2 
9 403S11048 rl!J'H SCREW 3 
10 413S30006 ~,$HM4X8 SCREW M=4 L=8 1 
11 413S13010 rl!J'i'JM5X8 SCREW M5 X 0. 8 L=8 3 
12 413S14004 IE f_f[ :r+ rl!/; H SCREW 2 
13 403S14015 rl!JH SCREW M3 L=4 1 
14 413S14001 ~JHM6X6 SCREW M6 L=6 1 
15 413S11023 rl!'fH SCREW 1 
16 W02002 5ijl~filJ'1 SPRING WASHER 1 
17 41330023 18Z 4!.t! L 4!.i~ INT CORD A ASS'Y 1 
18 40327019 5ijl~ TAKE-UP SPRING 1 
19 40303025 ~~*~ THREAD TENSION POST BASE 1 
20 41329002 i2WI THREAD TENSION SHAFT COLLAR 2 
21 41303002 1EflLl'f THRUST COLLAR 1 
22 413S30009 £J:H::% 'i'iJ IE f_f[rl!/; H UTT SUSPENSION SCREW 9 1 
23 4131300400 ~~*m14 ASSY THREAD TENSION POST 1 
24 41311004 -B'flz GUIDE PLATE 1 
25 41328005 fl\irJMt BUSHING 1 
26 41312018 1U~J\ THREAD BREAK DETECTOR A 1 
27 4131300600 £~~*m14 ASSY BTW 1 
28 40301026 i'Hlz BTW BASE 1 
29 40312125 rz;,iut1z BTW CAM PLATE 1 
30 40302014 !% t;g m J_f[ 1m BTW BASE SHAFT 1 
31 40304013 £~~ttt9J f!Mpg BTW SHAFT BASE 1 
32 40310008 tt°i0--)2::l; BTW CAM LEVER 1 
33 40303026 £~~$tt9Jtlz BTW WHEEL 1 
34 40327023 5ijl~ BTW TORSION SPRING 1 
35 40308012 f"l !rm BTW BEARING SPACER 1 
36 41302012 !%t::%@$f!l BTW SHAFT 1 
37 41302013 ~,t,,JJs:ff$t!J BTW LEVER SHAFT 1 
38 41312087 i&,t,fHf BTW LEVER 1 
39 41328021 ~,t,$}t BTW SPACER 1 
40 40324015 1mds BTW BEARING 2 
41 40322030 O;if;[!/m BTW WHEEL RUBBER 1 
42 40327021 i'&,t.:5ijl~ BOBBIN SPRING 1 
43 40327022 sif! JI;: BTW SPRING 1 
44 40329005 --12~ RETAINING RING 1 
45 40329006 :t1/i E-RING 4 1 
46 40328038 filJ'r WASHER 4. 5 X 10 X 0. 8 1 
47 403S11052 rl!JH SCREW 1 
48 403S14022 ~in SCREW M5 L=5 1 
49 403S14023 £~~$tt9Jt&t;H SCREW M4X8 2 
50 41330024 ia -g. FJ:\ ~~ INT CORD D ASS'Y 1 
51 41330025 8Z 4!.lii~~ 4!.i'l INT CORD C ASS'Y 1 
52 11419001 t;!Jt::%JJ THREAD CUTTER 1 
53 413S11027 J~~JJt;Hm 14 COMBINATION SCREW M3 X 5 2 
54 41313007 -B"t::%@ THREAD GUIDE 1 
55 413S11008 jjJ;Qtld,~H SCREW 11/64-40 L=7.8 1 
56 40111005 il'!IIEw CABLE BAND 10 
57 40311023 l1il1Ew CABLE BAND 2 
58 41312003 il:EJ ii'Hrn ~ ll'!I IE J \ LUBRICATING OIL WICK STOPPER 3 
59 413S13003 rl!JHM4 X 6 SCREW M4 L=6 3 
60 413S11004 ~,$HM4X 10 SCREW M4 L=lO 3 
61 4131300700 £~~,i:,,~~*tll 14 BOBBIN THREAD TENSION ASM 1 
62 413S16013 ~:¥4~1-1#: THREAD TESION NUT 1 
63 41327017 sif! JI;: THREAD TESION SPRING 1 
64 41313015 Jit::%)\ BOBBIN WINDER TENSION DISC 2 
65 4131301800 Ji§;;H~m14 BOBBIN THREAD TENSION ROD ASM 1 
66 413S16012 ~J-/#:SMll/64 "X 40 NUT 11/ 64-40 1 
67 41312021 \r~t:iii THREAD GUIDE 1 
68 41312089 t::%:o4: CLAMP 1 
69 413S13010 rl!JHM5 X 8 SCREW M5 L=8 1 
70 4131301900 ~~*m14 THREAD TENSION ASM 1 
71 403S11013 rl!JH SCREW 
72 41330039 12Z4!.t!L4!.f~ INT CORD B ASS'Y 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3 . OMPONENTS MAINSHAFTC 

.1:$tk$~ 

21-1 

-5-

27 

54 ,53 
I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% ¥.'l:fff 14% ~~ Description ~-NO Note Part NO. Qty 

1 4133800100 +M~tHll.14 THREAD_TAKE UP ASM 1 
2 41324001 +M~[ll]tvHmlf< BEARING 1 
3 41324002 +M~iii'Hmli< BEARING 1 
4 41338001 +M~iitf THREAD_TAKE UP CRANNK 1 
5 41324003 tHfiitHmlf< BUSHING 1 
6 41303004 tHfiitH1'£ BUSH 1 
7 41313009 J.:tt~'£ THREAD PASS BUSH 1 
8 4133800200 +M~ttrn1tt= LINK_TAKE_UP 1 
9 41338003 +M~[ll]tW NEEDLE_BAR_CRANK 1 
10 4130500100 tHfiitHll.1t/= NEEDLE BAR CRANK ROD 1 
11 403S30011 rl!J/H LEFT SCREW 1 
12 413S14006 ~JHM4X4 SET SCREW M4 L=4 1 
13 41324004 r!tmf§'tm4\ BEARING 1 
14 41324005 r !tmlltr tm 4\ BEARING 1 
15 41324006 IfHHmlf< BEARING 2 
16 40322025 it1rnmJ 11 BEARING SUPPORT 2 
17 41303005 tm 4\ ll'!l 5E '£ BEARING HOLDER 1 
18 40335002 !%t~!ft; BOBBIN WINDER DRIVING WHEEL 1 
19 413S30011 ll'!l5Erl!J/H COUNTER_WEIGHT_SCREW 1 
20 41304001 fttf[ll]tw COUNTER WEIGHT 1 

21-1 40301023 1-# i)]tt ~ * COUPLING 1 1 
21-2 40301024 1-#i;Jii~* COUPLING 2 1 
21-3 40322028 ()qQ~tl!rl DAMPING RUBBER 1 

22 41330006 ± ti 1wJ ~lz Ffi tfl AC SERVO MOTOR 1 
23 41302001 rim MAIN SHAFT 1 
24 41326003 $i't lf!: tf!! NEEDLE_CRANK_SHAFT 1 
25 413S30012 ~J'i'JM8 X 16 SCREW M8 L=16 1 
26 413S13011 ~JHM4 X 12 SCREW M4 X 0. 7 L=12 2 
27 413S13012 t;HM5 X 20 SCREW M5 L=20 4 
28 413S13013 t;HM6 X 25 SCREW M6 L=25 3 
29 --------- t"llttlH4 THRUST COLLAR_ASM 1 
30 114Sl 4001 t"lltt;H SCREW 2 
31 40308006 t"llt THRUST_COLLAR 1 
32 403S14005 ~tf:l:P:~IH SCREW M6 L=8 6 
33 4133500100 _l l"l zb11Httil 14 SPROCKET A 1 
34 41309001 \r fnJ $-~;l:P; SQUARE_BLOCK 1 
35 41309002 \r fnJ $-~;l:P; SQUARE_BLOCK 1 
36 41309003 'i'tH \r fnJtfr SQUARE_BLOCK_GUIDE 1 
37 41309004 'i'tH \r fnJtfrB SQUARE_BLOCK_GUIDE_B 1 
38 41326004 tMt~+Hw THREAD TAKE UP CRANNK SHAFT 1 
39 403S14008 t)f:tMt~JH SCREW M5 L=8 2 
40 41335002 l"l±vw TIMING_BELT 1 
41 4133500300 1fw*~itt111+ IDLER_ASM 1 
42 41329003 f-J.t RETAINING RING 2 
43 413S12001 t;H HINGE SCREW 1 
44 41312022 *~it'it:'Kt& IDLER_FIXED_PLATE 1 
45 41303008 *~it IDLER_PULLEY 1 
46 41303009 t"llt INTERMEDIATE SPROCKET WASHER 1 
47 413S16009 t;~MlO NUT MIO 1 
48 41326005 .f1J.t4'~ FEED LEVER SPRING HOOK 1 
49 413S13014 t;HMlO X 42. 5 SCREW MIO L=42. 5 1 
50 41324007 $w1J< BALL BEARING 2 
51 41328008 -1$1,lt WASHER 1 
52 413S12002 t;HM6 X 14 SCREW M6 L=14 1 
53 41327003 iWllU'i'-J.t ADJUSTING SPRING 1 
54 413S30013 .f1J.tt;H SUSPENSION_SCREW 1 
55 41323001 $[±)}~- ffi NEEDLE_BAR_CRANK_FELT 1 
56 41328022 -1$1,lt WASHER 1 
57 413S14001 t;HM6 X 6 SCREW M6 L=6 6 
58 40311302 Q[t{t FAN 1 
59 413S13016 t;H SCREW 3 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. HOOK DDff'TTU . .W.YJ.J.'IGS r~iHtj: HAFT COMPONENTS 

15--I 

-1-
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% ttfA¥ {4% ~*' Description ~-NO Note Part NO. Qty 

1 41324008 !fmlf< BEARING 2 
2 41324009 !fmlf< BALL BEARING 2 
3 41324010 !fmlf< BEARING 1 
4 41324011 !fmlf< BEARING 1 
5 41303010 tfl! * !ID JE '1t BEARING SUPPORT 1 
6 41303011 tfl! * !ID JE '1t BUSH 2 
7 41329004 --12~ RETAINING RING 2 
8 41302002 rim HOOK_DRIVING_SHAFT 1 
9 41303012 r 1m1J1J !tm '1f HOOK_DRIVING_SHAFT_METAL 1 
10 4130301300 n!l!Wii:tt1trn 1tt= HOOK SLEEVE ASM 1 
11 41335003 't1 JnJ-Jv-!iHHm INTERMEDIATE SPROCKET SHAFT 1 
12 41303009 1"1~ INTERMEDIATE SPROCKET WASHER 1 
13 01 41318001 n!i!W (790) HOOK COMPL 1 
14 4131101100 'f !fttil.1t/= CROWN KNOB 1 
15 413S14001 ~JHM6X6 SCREW M6 L=6 10 
16 02 41318002 n!i!W C791Kl HOOK COMPL (K) 1 
17 41303014 r !tm 0 !tm '1f BEARING SUPPORT 1 
18 41335004 't1 JnJ-Jvw!tt SPROCKET_B 1 
19 4133500600 r JnJ-Jv w !ft rn 1tt= SPROCKET_C 1 
20 41303015 m~ INTERMEDIATE SPROCKET RING 1 
21 41328009 m~ WASHER 1 
22 41326007 iFw]~;jf ADJUSTING_SHAFT 1 
23 413S30002 iFw]~~i-1#: ADJUSTING_NUT 1 
24 413S15001 n!I! w 1aLm:iFwJ 1H1 n SCREW M8X8 1 
25 41323002 1ffifil FELT 1 
26 40321001 frnlg TUBE 1 
27 12923021 1rnt~ OIL WICK 1 
28 4021800200 :J'&,C" BOBBIN 1 
29 41318003 Wn BOBBIN CASE ASM 1 
30 41303016 1m ;;: ts1 fuu 1fi!: PIPE 1 
31 41323003 1ffifil OIL_FILTER 2 
32 207S14006 ~in SCREW M5 L=5 2 

NOTE ( ft'tli') 01 .. . FOR 1790S 1790Sffl 
02 .. . FOR 1790K 1790Kffl 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4 

57-1 
53 

47 

-9-

~2 0 
- -~ 12 

1 4 "-l 
25 1 

1 4 I I 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff-'% i'±M f'I'-'% ~~ Description ~· NO Note Part NO. t 
I 11:1:;0007 Jcs,/1J-'c!,j;/; mm \IOTOI/ ASS' y I 
2 41330008 ]! :fl, 14,' !it\ 1/)f FEED SEKSOR ASS' Y 1 
:1 10:122025 1-liJ!rt/'!-, 1\1\Ali I ~r; SLll'l'Ol(I 2 
4 41312023 [il1 ,Ef/i( THROAT PLATE BASE COVER 2 
5 11:112021 ±sH:!:b ill rt!Vllo:I :;:i::~~ \IOTOI/ lllUCKI\T 
6 4133000700 J!,MJci lwJ!J;-liH2ril it PLLLEY B 
7 11:1:)500900 ±sHBulnl:!:bwr'c!2~111' l'LI.IH C 
8 41326008 J!Jiil ll!f lwJ !J; w1'2$ill SLPPIJRT SHAFT 
9 101012 lnl:;:i::tJx T 1\1 I ~G 1\1:1.T 1101.lll:li 
10 41302003 :ii~" FEED SHAFT 
II 11:rn2001 is ,i1J3'i: 1.1~# 1nJ clrf1 l'l:lm GL I Ill\ SIIAl•"I 
12 4130400100 J!:fffH~ril it FEED BASE ASM 
J:l 10101:i Jcs,/1J3'i:1.1~ mm I\ASI: I 
14 41324014 J!:fffH~$il11A SLIDE BEARIKG 3 
15 ,j !'~_ff Tl 11/LST COi.i.Aii ASM 
16 40308006 J'lllli THRLST COLLAR 
17 I I 1Sl1001 'P.~H scrmw 2 
18 41312026 J1'lt& WORK CLAMP CARRIER 1 
19 11:ISJ:l(Wi IP,~m~_{'f' srn1:w M:l X I 0 I 
20 413S13016 T$'HM4X6 SCREW M4 L=6 4 
21 11:1s1:lOl6 1P.~HM1X8 scrmw M1 x o. 7 l.=8 2 
22 413S13017 T$'tJM4X 10 SCREW M4 L= 10 6 
2:i 11:1s1:ioo5 1t~H\l6X 10 scrmw M6 l.=10 :i 
24 413S13018 T$/1'Jl16 X 18 SCREW M6 L=18 1 
25 207S 11006 i!i,/tJ scrmw Mo l.=5 :i 
26 413S14001 T$/TJ\16 X 6 SCREW M6 L=6 2 
27 11 :l:15007 Jb,irilnJ;±bW T 1\1 I ~G 1\1:1.T I 
28 413Sll009 T$'tJM4X5 SCREW M4 L=,S 4 
29 11:1:ioo1200 H,JH!:il!2~111' ASSY I'll!. Gl:Ali MODULI\ 
30 41330009 ttllilliW!tittll!Vl CLAMP MOTOR ASS' Y 
:11 11:112028 JH!:il# 1n1i1JNJx I'll!. l•'IW~T I. I ~K 
32 41325001 lli I Jiµ fr fir ,'Ai r2B PBL GEAR S 
:1:i 11:126009 wr'cclrtl I'll!. CI\Ali SIIAl''I 
34 41312029 !IIJiµfrf;'J'J'.11,;!Jt& PBL L LI'lK 
:15 11:rn5002 !Hi.fl fr is: t'r;t+ I'll!. 1mc IWll 
36 41312030 {{°!lt\1/)ff/i( PBL SE'lSIJR PLATE 
:\7 11:1s1:ioo:1 1P.~HM1X6 scrmw M1 l.=6 2 
38 413S13017 T$'tJM4X 10 SCREW M4 L= 10 4 
:rn 11:1s1100:1 1P.~HM6X5 scrmw M6 l.=5 5 
40 413S20001 llilliWftfl:tJ'.11,,/Jt&T$'H SHLCILLDER SCREW 08 H3. 2 4 
11 11 :12000200 Jt-:!!:ilfrF>i!'wr'cArni+ ASSY I'll!. Gl:Ali I. 
42 4131203,SIJO mJiµ ll!t!l'iz*t&m it ASSY PBL lllJTIJR BASE 
1:i 11:126010 Jt-:!!:il3'i:1.1~lnl:;:i::clrfl I' I~. SIIOl(I 
44 41330010 14,'!it\#)f CLAllP SE'lSIJR ASS' Y 
15 11:\09005 f~!f'l:: SI. I Ill: 1/01.1.1:ii 
46 41303018 H~ COLLAR 
17 11:121001 Jt-:!!:ilH¾'r;w I'll!. COi.i. Sl'li l~C 
48 4132700,S ll.ttf'ili PBL FI'lGER GLARD 
19 11:1120:12 Jt-:!!:ilftifH:"l I'll!. CU I Ill: 
50 41312033 llilliWlltr G J!J;J 9 Pit& PBL LIFTIKG PLATE 
51 1 I :rn:rn I 9 Jt-:!!:ilH4f I'll!. MI\TAI. 
52 41304003 m1immi!'H~ PBL POSITIIJK BRACKET 
5:; 11:\02005 Jt-:!!:ilclrtl l'lll.l'lii'.SSl:li I\ASI: 
54 40101.S i'i'l1'2H~ PBL ROLLER BASE 
!15 11:126011 i""r'cclrtl I'll!. 1/01.1.1:ii SIIAl''I 
56 41312034 14,' !it\1/)f 'i,: *flit PBL SE'lSIJR BASE 
57 11 :1s:rnom 5'11 ;,;7 ij,j -\H.~ J;J 1'1\1. Sl'li I ~G lil:GLI.ATOI/ 
58 41316001 lIIJiµH~ PBL WORK CLAMP AR\1 
59 11:126012 illJ fillffi I'll!. WOliK Cl.AMI' Ali\l SIIAl''I 
60 413S13026 T$'HM3 X 10 SCREW M3 X 10 
61 11:1s1:lOl6 1P.~HM1X8 scrmw M1 x o. 7 l.=8 
62 413S13020 T$'tJM4 X 16 SCREW M4 X IJ. 7 L=16 
6:l 11:ISI 1018 i!i,~Hll5X 8 scrmw Mo l.=8 2 
64 413Sll019 T$/ TJ\15 X 10 SCREW M.S X IJ. 8 L=lO 4 
65 11 :is 1 :rn 1 9 ili,WtJ\15X 12 scrmw Mox o. 8 l.=12 1 
66 413S14013 T$/ TJ\15 X 6 SCREW M.S L=6 2 
67 11:i120:;5 ~~tJx LITT Cl.OSI: CAM ll 
68 413S20001 llilli1frfi!'J'.11,;!Jt&T$1'J SHLCILLDER SCREW 08 H3. 2 
69 11:1s1100:1 'P,~4'nl6X5 scrmw Mo l.=6 
70 4131602000 llilliWtll/1 WORK CLAMP CHECK HOLDER 
71 11:116018 Jt-:!!:iltJxJ2.Jb WOI/K Cl.AMI' Cl 11\CK 1101.lll\li I 
72 41312109 mJiµ irp iii t& WORK CLAMP CHECK SPRIKG 2 
7:l 11:1260:15 Jt-:!!:il5'1'!1(7 :;:i:: {izji'J WOliK Cl.AMI' Cl 11\CK Sl'li I ~r; SI\T l'I 2 
74 41327020 m Jiµ t& 1±: i'P-iii WORK CLAMP CHECK HOLDER SPRI'lG 1 
75 11:ISI 1029 u· srn1:w :v:12-06 I.=!. 9 2 
76 4131602200 m1irnlit WORK CLAMP CHECK HOLDER ASM 1 
77 11:11602:l Jt-:!!:iltJxJ2.Jb l'lil\SSl\li l'OO'I I 
78 41312109 m Jiµ i'P-iii t& WORK CLAMP CHECK SPRIKG 2 
79 11:1260:15 Jt-:!!:il5'1'!1(7 :;:i:: {izji'J WOliK Cl.AMI' Cl 11\CK Sl'li I ~r; SI\T l'I 2 
80 41327020 lli lliWf& t'iN(' :! WORK CLAMP CHECK HOLDER SPRI'lG 1 
81 11:ISI 1029 T$'tJ srn1:w :v:12-06 I.=!. 9 2 
82 41316024 m1i1t& PRESSER 1 
8:l 102S20002 Jt-:!!:iJP,~H 111 ~GI: scrmw ll=7. 91 11=2 
84 41316019 m1i1t& WORK CLAMP CHECK (2K) 
85 207Sl1006 P.~H scrmw Mo l.=5 
86 41312027 14z' !it\#)f IE i":t& SE'lSIJR PLATE 
87 11:121006 i:i<Hclrflif, 1\1\Alil ~r; 2 
88 41324013 $ill;Ji; BEARIKG 1 
89 11:128026 c/fcJ-, WASlll:li 2 
90 4131602100 llilliWtll/1 WORK CLAMP CHECK HOLDER ASM 1 
91 11:11602600 Jt-:!!:il!'~.111' WOI/K Cl.AMI' Cl 11\CK 1101.lll\li ASM 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



6. NEEDLE BAR ROCKING #;ffffl~ri'fl3# COMPONENTS 

42 

~ 
33 

36 

37 

-11-

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com

bzj-001
附注
要拿针杆架组件的话， 就要以NO.30为主， NO.29代码不能用



ff% ttfA¥ {4% 
~~ Description ~-NO Note Part NO. Qty 

1 4133001500 1t$m~Er0t111, ZIGZAG DRIVE FULL ASSY 1 
2 4130500300 t!$f!liitHil 1tJ: ZIGZAG ROD ASM 1 
3 41305003 t!$f!ljl;jf ZIGZAG ROD 1 
4 41303020 $f!l'1f SHAFT HOLDER LINK BUSH 2 
5 01 41326013 Ji~$f!lA JUNCTION SHAFT A 2 
6 01 41326014 Ji~$f!lB JUNCTION SHAFT B 2 
7 01 41326015 n~$mc JUNCTION SHAFT C 2 
8 01 41326016 Ji~$f!lD JUNCTION SHAFT D 2 
9 413S13026 rl!J/HM3X 10 SCREW M3 X 10 1 
10 413S13017 rl!J/HM4X 10 SCREW M4 L=lO 6 
11 413S11003 rl!J/HM5 X 16 SCREW MS L=16 1 
12 413S13018 rl!J/HM6X 18 SCREW M6 L=18 1 
13 207S14006 rl!J/H SCREW MS L=5 4 
14 41312036 1-#w~IIDJEt& SENSOR PLATE 1 
15 41330011 tttt1-#w~ NEEDLE SWING SENSOR ASSY 1 
16 41304005 Hrr1!r0ct!JW] ZIGZAG LEVER REAR 1 
17 41301007 ~tfl ~ ?e/tflz MOTOR_BASE 1 
18 41304006 ~tfln~ct!JM MOTOR LEVER 1 
19 41330012 ftt!ivl!l ~tfl NEEDLE SWING SENSOR ASS'Y 1 
20 413S13005 rl!J/HM6X 10 SCREW M6 L=lO 3 
21 4130200600 1Umrn1, ZIGZAG LEVER SHAFT ASM 1 
22 413S16004 rl!/;-1#: MS NUT MS 1 
23 41302006 J'Um ZIGZAG LEVER SHAFT 1 
24 41326017 1Um~Eih$f!i ZIGZAG_STUD 1 
25 41304007 ft;jfjl~;jf NEEDLE BAR CONNECTION 1 
26 413S11010 nrrn~rl!/;n SCREW M4 L=7 1 
27 41305004 itH~H NEEDLE BAR ROD 1 
28 41309006 itH~f~-;1:~ SQUARE BLOCK 1 
29 4130100900 itH~tll14 NEEDLE BAR FRAME ASSY 1 
30 401016 iHf/fi!:'. NEEDLE BAR FRAME 1 
31 41303021 tHH1'1f NEEDLE BAR METAL 2 
32 41326018 ttttlfi!:'.n~$m SUPPORT_SHAFT 1 
33 401017 iHf/fi!:'.Rs:1& FRAME SUPPORT PLATE ASM 1 
34 41303022 t!$f!llJIJ'1f BUSHING 1 
35 41303023 t!$f!l)§'1f BUSHING REAR 1 
36 41302007 iHf NEEDLE BAR 1 
37 40217002 tMt NEEDLE DP X 5 1:/:12 1 
38 41313010 ctdt~-B"t~@ NEEDLE BAR BOBBIN THREAD GUIDE 1 
39 413S11011 ~JHM3X5 SCREW M3 L=5 1 
40 41308003 t!$f!l1"1~ THRUST COLLAR D=15 W=ll 1 
41 207S14006 ~in SCREW MS L=5 2 
42 413S14001 ~JHM6X6 SCREW M6 L=6 4 

NOTE ( ft'tli') 01 .. . SELECTIVE PARTS mm :;: 1, 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



-13-

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff-'% i'±fff 111'% 1';~ Description ~· NO Note Part NO. Qty 

1 1131900100 3~ctriHJJHt ASSY_UTT_MODULE_B 1 
2 H05002 EJT~ ~·Ff E-RING 3 
3 10111005 [Qi»:'.ffl' CABLE BAND 
4 413Sl6002 1t~f-r M4 NUT M4 2 
5 113Sl6001 ~i/;J: M5 NUT M5 1 
6 41328010 :!t':Jt WASHER 4. 3X9XO. 8 1 
7 113Sl3026 ~IHM3 X 10 SCREW M3 X 10 
8 413S20003 ]&I 1Etfo.li1tiJrJH SHUOULDER SCREW D6 H2.6 
9 113Sll017 ~IHM1 X6 SCREW M1 L=6 2 
10 413Sl3003 P,~i'JM4X6 SCREW M4 L=6 2 
11 113S30006 ~IHM1 XS SCREW M1 L=S 
12 413Sl3016 iJr,~HM4X8 SCREW M4 X 0. 7 L=S 4 
13 113Sl2003 ~IHM1 X 12 SCREW M1 L=l2 2 
14 413Sl3001 iJr,~HM5X6 HEXAGON SOCKET HEAD SCREW M5 X 6 2 
15 113Sll018 ~IHM5 XS SCREW M5 L=S 2 
16 413Sl3010 iJr,~HM5X8 SCREW M5 X 0. 8 L=S 2 
17 1131201100 JflJJ:iiHrn1t ASSY UTT RELEASE ARM B 
18 413Sl3003 iJr,~HM4X6 SCREW M4 L=6 2 
19 207Sl1006 ~IHM5 X1 SCREW M5 L=1 2 
20 207Sl4006 iJr.~H SCREW M5 L=5 4 
21 113S30011 lJJtv..\'ffPJi'&i)lij"\1iJiJH SHOULDER SCREW D6 H3.2 1 
22 413S20004 ~AAlitttfo.iJrJH SHOULDER SCREW DS H4 1 
23 113S20005 lJJtvJ!!JtW~IH SHOULDER SCREW DS 15 3 
24 41327006 \f fPJfH/lm: SPRING 
25 11308001 lJJtt:i'i1.\!:::iitiHFl J"11 ~ THRUST COLLAR D=S W=9 
26 41312039 ~AA3t~ UTT ARM A 
27 11312010 ~7]~~ UTT_ARM_B 
28 41312041 ~ AA CE\tfl ~~tfo. UTT BASE PLATE 
29 11303021 icim UTT CAM ROLLER 2 
30 413S30015 i~TlitU~H UTT CAM ROLLER SHAFT 2 
31 11312091 1J') 7J l!tili .\'i" [Pl 1R UTT_RATCH_PLATE_B 
32 41312043 ~AAlitttfo. UTT RELEASE ARM A 
33 11301008 JflJJ!JJJ<.z,!J;t&'.£,.:~Ji,lL UTT RELEASE LEVER BASE 
34 41303025 litti~T UTT RELEASE LEVER SHAFT 
35 11312011 14¥ ~ ~ '.£,: ~ tli UTT SENSOR BASE 
36 41327007 JR.Ff UTT_SUPPORT_ARM_SPRING 
37 11326021 lJ'l tt:i'i '.\!:: :ii ti 1ml UTTSUPPORT SHAFT 
38 413S30016 iJr.~H UTT SUSPENSION SCREW 4 2 
39 113S30009 izWi.4'~ »:'.1fliJiJH UTT SUSPENSION SCREW 9 
40 413S30018 r.lAAlitU'l UTT SUSPENSION SHOULDER SCREW 
11 11312015 W tla~ :ii 1i tfo. UTT THREAD PULLING LINK A 
42 41312046 r.l AA ¾HIX i)J -lR UTT THREAD PULLING LINK B 
13 11312017 lJJ 7J l!t ili [QI »:'. 1& UTT X-CAM 
44 41303026 i~H UTT Y-DRIVE ROLLER 
15 11326032 icit$1 UTT Y-DRIVE SHAFT 
46 41330013 ~TIITAAWillCE\tJL UT TRIM MOTOR ASS'Y 
17 11330011 1JJtx14¥~~ UT TRIM SENSOR ASS'Y 
48 4131205500 :Jf~!l!Xi)Jffo.i:li 14 ASSY_UTT_RELEASE_LEVER_B 
19 1131205700 1JJ tx 1, w)JFf 1t ASSY UTT CAM 
50 4130401100 r.l AA ¾J li 1t ill1 tPJ i:li 14 ASSY UTT THREAD PULLING ARM 
51 1130101200 ~f'H~.\'i" fPl il!l1'JJJ!'Fi1t ASSY UTT CAM ARM 2 
52 4130401300 ~AAlittilll+'rli'li14 ASSY UTT SUPPORT ARM 
53 11328012 ~~ PLAIN WASHER 1. 3 X 12 X 1 2 
54 41312088 Jl~1fltfo. UTT_RATCH_STOPPER 
55 113S13003 ~IHM1 X6 SCREW M1 L=6 2 
56 H05002 EJT~ ~Ff E-RING 3 1 
57 113S16001 ~i/;J:M5 NUT M5 
58 413S13003 iJr,~HM4X6 SCREW M4 L=6 
59 113S13003 ~IHM1 X6 SCREW M1 L=6 
60 413S13010 iJr,~HM5X8 SCREW M5 X 0. 8 L=S 
61 11326031 ffi Htll .\'i" fPl 1ml UTT_GUIDE_SHAFT_B 
62 41312053 litttfo. UTT SUSPENSION PLATE 
63 11313011 ~f'H~ UTT THREAD PULLING LEVER 
64 41302008 r.lAA¾JtctJ UTT THREAD PULLING SHAFT 
65 11327009 ~t~3'~ UTT TRIMMER CLOSE SPRING 
66 41303026 i~H UTT Y-DRIVE ROLLER 
67 11326032 lJJ m,;, ;i,i 1ml UTT Y-DRIVE SHAFT 
68 413S13019 iJr.~HM5X 12 SCREW M5 X 0. 8 L=12 3 
69 11327008 ~ tH~R 1fl-W. ~ BUTTON SUPPORT LEVER SPRING 
70 1131900200 r 1JJ rx mFI 1t ASSY UTT TRIMMER 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



8. BOBBIN THREAD TRIMMER COMPONENTS 

r~~m1tt: 

51-l 
75~ 

48~~ 

49·50~ 

47 

72 

79 

~ 

-15-

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



NO 
I 
2 
:1 
4 
5 
6 
7 
8 
9 
10 
II 
12 
J:l 

14 
15 

16 
17 

18 
19 

20 
21 

22 
2:i 

24 
25 

26 
27 

28 
29 

30 

36 

38 
:rn 
40 
11 

42 
1:i 

44 
15 

46 
17 

48 
19 

50 
51 

52 
5:; 
54 
!15 
56 
57 

58 
59 

60 
61 

62 
6:l 

64 
65 

66 
67 

68 
69 

70 
71 

72 
7:l 

74 
75 
76 
77 
78 
79 

80 

i'±M 
Note 

01 

02 

f'I'-'% 
Part NO. 
11:1:;002000 

4131206300 
1 J:\0500600 

41312056 
11:112057 

4130401400 
11:112059 

41312060 
11:Wi02:l 

1 J:ISl600:I 
1 J:ISl6001 

41331JOLS 
11:ISJ:l(Wi 

413S13003 
11:1s1:lOl6 

207S14006 
11:1s12001 

41312061 
11:1:lOOl6 

413S20006 
11 :1s:rno 19 

41303024 
11:1s:rno15 

413S20007 
11:ISI 1017 

41328010 
11:11500100 

41312062 
11:11206:l 

41312064 
11:11207500 

41312066 
11:121010 

41328011 
11:\08005 

4131900300 
11:12801:l 

41328014 
11:112070 

413Sll013 
11:ISI 101:1 

413Sll014 
1 J:IS20008 

413S20009 
11 :1s:rno20 

4131206800 
11:112067 

413Sl 7002 
11:115001 

41315002 
11:12802:i 

41304009 
11:112072 

41312073 
11:rn1010 

413Sll022 
11:1s1:ioo:1 

413Sll024 
11:ISI 1017 

413Sl2003 
11:1s1:io10 

413S20013 
11:121011 

41330017 
11:ISI 1015 

1 J:ISl600:I 
1 J:IS20006 

413S30020 
11 :1s:rno 19 

4131101400 
11:112071 

413Sl3008 
11:112075 

413S30021 
1 I :1s:H10(17 

413Sll013 
11:11:rn 12 

41312076 
11:11200:i 

41312071 

~i!llc~,rn111' 
,j'f hi:Jrn 1tril it 

1t~/;JM5 

,j'J'Jii:JVt:itt~AJL 
1t~HM:lx 10 

~$'tJM4X6 
1t~HM1X8 
~$'tJM.SX4 
1t~HM1X7 

14,' !it\1/)fi,: *flit 
1~!it~!i 
fmfi/J,ll'H 
1U,M'l'l 
j.fi,fi 
i:ifriiHHl'l 
$ill1i'l:~$H 
1t~HM1X6 
:lf,lclll 
4'1 tJx,rn111' 
,j'ffH,'tfEH& 
ioJJJctJx 
Jii;Jx~UHfil 
~\ ;m;i;u+Jx,rn111' 
1t,;JJJ!Jlff 
5$.i(~-
:lf,lclll 
1-fc 
T,j'ffVJrilit 
1-fcfffii 
:lf,lclll 
~lllc~1~i,JJtJx 
t/t. 
1t~HM1X1 

~$H 
clrf11iz:1t~H 
$ill1i'l:~$H 
tt:;W!P.,~tT 
,j'ffUil it'iz*t& 
l;JJiJ!JtJx 
~$HM3X4 
HtJx 
tu& 
1-fcfffii 
T J"l fH'tf 1±: 
l'J':'_i~~!iiiit'tJx 

Jjfii~!Eiil:fi:I 
}Jc fiz: t1J 'jz'~ tJx 
~$HM3X4 
1t~HM1X6 
~$'tJM4X 10 
1t~HM1X6 

~$'HM4X 12 
1t~HM0X8 

$ill1i'l:~$H 
5$.i(~­
•iz~)l)d& 
1t~H 
~$-l#M4 
clrt11H~H 
Jti!U$H 
.lli,/Jtl'l 
"11 ~r11 
iJ!Jti:'jz'~tJx 
~$'tJM4X8 
JLi,/JtJx 
~$H 
1t~H 
~$'tJM4X4 
H':'l~~!; 

TJ"ltHt,;!Jff 
il~ifriJ!J'tioJJJcJ-, 
TJ"ltHt,M& 

IJ 1. . . FOR 1 790S 
02.. . l'Oli 1790K 

Description 

I\TI 1m I v1: L~ I 'I 

ASSY BTT DRIVE CA\1 
ASSY I\TI Ill/ I VI'. 11:vrn 

BTT DRIVE LI'lK 
I\TI 1m I v1: L~ I 'I I\ASI: 

ASSY BTT RELEASE LEVER 
I\TI lmlHSI: I. I ~K 1· 

BTT RELEASE LI'lK R 
l.l~K IWIJ 

KLT M4 
~L'I Mo 
LT TRIM MOTOR ASS' Y 
srn1:w M:l X I 0 

SCREW M4 L=6 
srn1:w M1 x o. 7 l.=8 

SCREW M.S L=4 
111:XAC(HAI. 1\01.'1 

SEKSIJR FITTI'lG PLATE BT 
I.T Tl/ IM Sl'.~SOI/ ASS' Y 

SHOLLDER SCREW D8 H1 IJ 
STOl'l'l'.li I' I~ 

UTT CAM ROLLER 
LITI CAM 1m1.1.rn SIIAl•'I 

SHOLLDER SCREW D8 H2. 9 
srn1:w M1 l.=6 

WASHER 4.3X9X0.8 
Tl IIWA'I l'I.ATI'. I\ASI: L~ I 'I 

BT CLAMP B 
I\T Cl.AMI' 11:vrn 

BT PLLLER B 
ASSY I\T lml.l'.ASI: AliM 

BT TRIMER LI'lK 
Cl.AMI' Sl'li I ~G 

WASHER 
WASlll:li 

BT TRIMER 
l'I.AI~ WAS111:111.:ix12x1 
WASHER 4 .. S X 20 X 1 
I\TI 1.1'.Vl'.li 
SCREW M4 L=4 
srn1:w M1 1.=1 

HIKGE SCREW 
SIIOLl.llrn srn1:w 1)5 Ill. 6 

SHOLLDER SCREW D5 Hl. 6 
SLSl'l:~s Im srn1:w 

ASSY THROAT PLATE BASE 
011. Sii 11'1.ll 
SCREW M3 L=4 
Tl IIWA'I l'I.ATI'. ( I 790S5) 

THROAT PLATE (1791JK5) 
WASlll:li \11 

PICKER BASE 
l'ICKrn I\ASI: l'ITl~G l'I.ATI'. 

STOPPER A 
I\OI\I\ I~ CASI: l'OS IT Im I ~c l'I.ATI: 
SCREW M3 L=4 
srn1:w M1 l.=6 

SCREW M4 L= 10 
srn1:w M1 l.=6 

SCREW M4 L=12 
srn1:w Mox o. 8 l.=8 

SHOLLDER SCREW D8 H2. 9 
I' I CKrn Sl'lil ~c 
SAFETY SWITCH PRESSI'lG PLATE 
srn1:w 

KLT M4 
SIIOLl.llrn srn1:w 1)8 1110 

SLSPEKSIIJK SCREW 
STOl'l'l'.li I' I~ 

OIL TA'lK AS\1 
011. TA~K l'I.ATI'. 

SECREW 
I' I CKrn I\ASI: STOl'l'l'.li 

PARTS 
STUil 
SCREW M4 L=4 
l'ICKrn 

PICKER ACTLATI'lG LEVER 
I.Ll\li I CAT I ~C O 11. WI CK STOl'l'l:li 

PICKER ACTLATI'lG L LIKK 

1790Sffl 
I 790K/-H 

~· t 

2 
1 
I 
2 
1 

I 
2 
2 
4 
2 

4 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



9. CLOTH CUTTING KNIFE COMPONENTS 
WJJ-$~ 

I I 
r30l-® 7 

I f-2 3 
124 1 

I ,1. I 
I 25~ I 17 L ___ _J 

44 

26 

27-e 
1 6 

41 

~ - 46 

32~ 

33 21 I 

1 1 9 
36 

35 

-17-

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% ttfA¥ {4% 15$ Description ~-NO Note Part NO. Qty 

1 4131900400 tJJ J J ~E i,MiH'I' KNIFE SOL ASM 1 
2 41322006 tlJry'.£J:t Jl!1 m CUSION 1 
3 41330018 tJJ JJ FB.lii:14'x SOLENOID 1 
4 41309007 )J;jf)± KNIFE HOLDER 1 
5 413S16007 rl!/;-1#: MS NUT MS 2 
6 41312077 J§'iUlz PLATE A 1 
7 413S13022 rl!/;HM3 XS SCREW M3 X 0. 5 L=S 2 
8 413S13019 rl!/;HM5 X 12 SCREW M5 X 0. 8 L=12 1 
9 413S13005 rl!/;HM6X 10 SCREW M6 L=lO 3 
10 41312078 1-#1®~$:~,W SENSOR SLIT PLATE 1 
11 41301009 FB. lii:14'x $:~1± SOLENOID BASE 1 
12 40330005 1-#w~ PHOTO SENSOR 1 
13 41312079 1-#1®~$:~,W SENSOR PLATE 1 
14 413S13026 rl!/;HM3 X 10 SCREW M3 X 10 1 
15 41330020 FB.t::% CUTTER SENSOR JOINT CORD 1 
16 40219009 )J)\ 1/2" KNIFE 1/2 1 
17 41302009 -t:}J)J$f!! KNIFE BAR 1 
18 401018 tJ]) J;jf Jdi KNIFE BAR BASE 1 
19 41304012 tJ] ) J ;ff 3t i_!i!i KNIFE BAR BRACKET 1 
20 41303039 tJJJJff rf1'£ KNIFE BAR BUSH 1 
21 41305005 tJJJJ~Er0:iitf KNIFE BAR CONNECTING LINK 2 
22 41304013 ~Er0ct!JtW KNIFE BAR DRIVING LEVER 1 
23 4132201200 ll!s[f_f[~JH til. ftj: KNIFE BAR DRIVING STOPPER ASM. 1 
24 413S30005 tJJ J J lllsl f_f[ ~in KNIFE BAR DRIVING STOP SCREW 1 
25 41322007 £1Jl!1fil KNIFE DRIVING LEVER STOPPER 1 
26 41326030 3t-r:itf!! KNIFE BAR SUPPORT SHAFT 1 
27 41303040 tJJJJffT+1'£ KNIFE BAR LOWER BUSHING 1 
28 41304014 tJ])J$:~i± KNIFE FITTING BASE 1 
29 41302010 ~Ei0!fm KNIFE LEVER SHAFT 1 
30 413S16006 ~J-1#: M6 NUT M6 1 
31 41328010 m~ WASHER 4. 3X9XO. 8 1 
32 41328016 m~ WASHER 5 X 10. 5 X 1 1 
33 41326031 ct!JtWtf!! BELL CRANK SHAFT 4 
34 413S13016 ~JHM4X8 SCREW M4 X 0. 7 L=S 2 
35 413S13023 ~JHM6X 12 SCREW M6 L=12 1 
36 413S13023 ~JHM6X 12 SCREW 1 
37 413S14001 ~JHM6X6 SCREW M6 L=6 4 
38 413S12004 ~JHM4X6 HEXAGONAL BOLT 1 
39 413S20010 tJJ J J -B" rtJ tf!! f_f[ ~I H SHOULDER SCREW D4 H5 1 
40 413S13019 ~JHM5 X 12 SCREW M5 X 0. 8 L=12 5 
41 207S14006 ~in SCREW M5 L=5 5 
42 41327012 5~~ SPRING 1 
43 41309008 &* SQUARE BLOCK 1 
44 41312080 3t-r:i-B" rtlt& SUPPORT GUIDE 1 
45 41326033 :lf1/H~ SUSPENSION SCREW 1 
46 413S30013 :lf1UJ'H SUSPENSION SCREW 1 
47 41303041 ~E L91 ttlI t"l Ii THRUST COLLAR D=12 W=ll 1 
48 41303042 tJJJJffx~1"l1t COLLAR 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



lO. TABLE COMPONENTS 

Er ;f-R ·tflHtf: 

3 

-19 -

1 

0 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% ttfA¥ {4% 
~~ Description ~-NO Note Part NO. Qty 

1 702054 ft;j'Jz TABLE 1 
2 -------- EJlyJ~n TAPPING SCREW M5 X 35 4 
3 -------- TIE !tit DRAWER 1 
4 -------- TIE !tit ;z: ifi~ DRAWER SUPPORT 2 
5 -------- ,;j(rl!Jln WOOD SCREW D=3. 1 L=16 6 
6 -------- TIE !tit t"Hlz DRAWER STOPPER 1 
7 702052 ~IJJ;P$1} T-STAND COMPL 1 
8 -------- ~IJJ;Ptil 1tJ: T-STAND ASM. 1 
9 -------- k:1 ~ IJkP r :SZ: ,¾~ UPPER STAND ASM. ,RIGHT 1 
10 -------- ft ~IJkP r :SZ:ifi~ UPPER STAND ASM. LEFT 1 
11 -------- k:1 ~ IJkP T :SZ: ,¾~ LOWER LEG, RIGHT 1 
12 -------- ft~ IJkP T :SZ: ,¾~ LOWER LEG, LEFT 1 
13 -------- ~JJJ;p;t)H:i STAND SIDE SUPPORT 1 
14 -------- ~JJJ;p;tJU:i STAND SIDE SUPPORT 1 
15 -------- tl!r>dt RUBBER CAP 4 
16 -------- ~1-1#: NUT 2 
17 -------- 311:J'r WASHER M12 4 
18 -------- 5ijl~tf-1:J 11 SPRING WASHER 12. 5 X 21. 5 X 3 4 
19 -------- * m 1Ji1nH1 n ADJUSTING SCREW ASM. WITH CAP 4 
20 -------- ~J-/#:M12 NUT M12 1 
21 -------- wrnrHt UPPER STAND PLATE 2 
22 -------- ~in WASHER HEXAGONAL BOLT 12 
23 -------- llMJztil {tj: Z-STAND PEDAL ASM 1 
24 -------- llMJztil {tj: Z-STAND PEDAL ASM 1 
25 -------- 11:mt :sz= ifi~ PEDAL SHAFT BRACKET 2 
26 -------- llf~ttii:tt!tm PEDAL CONNECTING ROD 1 
27 -------- 1/f~tt!tmH PEDAL BUSHING 2 
28 -------- 1/f~flz PEDAL ASM. 1 
29 -------- 1/f~ flz iFw] iJ 1R PEDAL ADJUSTING PLATE 1 
30 -------- ~1-1#: NUT M8 2 
31 -------- ~JnM6X 12 SCREW M6 L=12 2 
32 -------- ~JnM8X20 SCREW M8 L=20 2 
33 -------- m) 11 WASHER 6. 7 X 13 X 1 2 
34 -------- m) 11 WASHER 8. 7X 18X 1. 6 4 
35 -------- 5ijl~tf-1:J'1 SPRING WASHER 6. 2 X 11. 4 X 1. 2 2 
36 -------- 5ijl~tf-1:J'1 SPRING WASHER 8. 6 X 15 X 1. 4 2 
37 4133002800 FBJ'i'-Jf * til {tj: ASSY 4 POSITION PEDAL 1 
38 41327013 5ijl~ SPRING 1 
39 41327014 5ijl~ SPRING 1 
40 413S16005 ~J-/#:M6 NUT M6 1 
41 41312092 Ffi :/'2'-Jf * !ID JE ifi~ PEDAL FRAME 1 
42 41312093 Ffi:/'2'-Jf*A PEDAL FRAME A 1 
43 41312094 Ffi:/'2'-Jf*B PEDAL FRAME B 1 
44 41312095 1-# !@@ !ID JE ifi~ PEDAL FRAME GUIDE 1 
45 40330005 1-#!®@ PHOTO SENSOR 2 
46 403S11041 ~l'rHil 1tJc SCREW M3 X 10 1 
47 413S13027 ~l'rHil 1tJc SCREW 1 
48 S04010 ~in SCREW 3 
49 413S13001 ~JnM5X6 HEXAGON SOCKET HEAD SCREW M5 X 6 4 
50 41312096 1-#!®@;t&~l)Jj;j'Jz SENSOR DETECTING PLATE 3 
51 413S20012 tf!!{vJJn SHOULDER SCREW DlO H6. 4 1 
52 413S30019 1h0'ri'l STOPPER PIN 1 
53 413S30020 1i~~in SUSPENSION SCREW 2 
54 S05035 ,;j(rl!J!H WOOD SCREW D=4.8 L=20 2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



11. CONTROL BOX COMPONEN' , 
t~ffi1JiL~:* rs 

I 

I 

I 

L 

-----
2 

29 

46 

• 

10 

30 

ef~ 

r-13 
i 

~12 
\ ' 

33 y -38 

- 21 -

A-44 

42 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com

bzj-001
附注
就是运动控制板



!%% 1tffi¥ {tj:% ;gf$ Description !J&ii 
NO Note Part NO Qty 
1 41312116 Ffi:/'i'of~ CONTROL BOX 1 
2 41312117 lJiJ _lfil,tR CONTROL BOX FRONT COVER 1 
3 413S11031 ~in SCREW 4 
4 41312118 Ffi:/'i'of~~*;tf CONTROL BOX FITTING PLATE 1 
5 413S11032 ~in SCREW 4 
6 41330034 *ill~fili0 STEP DRIVER 1 
7 413S11033 ~in SCREW 6 
8 41330035 Ffi~t& POWER BOARD 1 
9 413S11033 ~in SCREW 6 
10 41330036 ±$f!!~fili0 MAIN AXIS DRIVER 1 
11 413S11033 ~in SCREW 6 
12 41333037 3lUJEt& SYSTEM BOARD 1 
13 413S11033 ~in SCREW 4 
14 41330040 ~m FAN MOTOR ASS'Y 1 
15 41312119 ~mt"Hlz FINGER GUIDE 1 
16 413S11034 ~in SCREW 4 
17 413S16014 ~1-1#: NUT 4 
18 41312120 Ffit:U"Hf CORD FITTING PLATE 1 
19 41312121 !IDJ:Et& FITTING PLATE 1 
20 413S11035 ~in SCREW 2 
21 4133005800 1JkPllM-#!®@rn1tt= PEDAL SENSOR ASM 1 
22 41330041 IJkP 1m 'ffi J:J 1& PEDAL INTERFACE BOARD 1 
23 413S11036 ~in SCREW 3 
24 41311016 IJkP 1m 1-# !®@ii£!± PEDAL SENSOR BASE 1 
25 413S11037 ~in SCREW 3 
26 41301028 11Mf PEDAL LEVER 1 
27 41327022 5~~ FRONT SPRING 1 
28 41330042 3lUJE Ffi ~ Ffi ti SYSTEM POWER CABEL 1 
29 41330043 * ill ff:f-5 Ffi ti STEPPER MOTOR SIGNAL CABEL 1 
30 41330044 ± $fl! ff:[-5 Ffi ti MAIN AXIS SIGNAL CABEL 1 
31 41330045 _± $fl! Ffi ~ Ffi ti MAIN AXIS POWER CABEL 1 
32 41330046 IJkP 1m Ffi ti PEDAL CABEL 1 
33 41330047 * ill Ffi ~ Ffi ti STEPPER MOTOR POWER CABEL 1 
34 41330048 'ffirtM::% EARTH CABLE ASM 1 
35 41337004 FfifkWRtJ~ VOLTAGE WARING LABEL 1 
36 41337005 Ffi Rs: 1M ~f;j;~ VOLTAGE CAUTION LABEL 1 
37 41337006 t?;fr.!\1 RATING LABEL 1 
38 4133102000 1JkPlli1iitf CONNECTING ROD ASM 1 
39 401S30019 ~J,1¥ BOLT 2 
40 W01018 311:J'r WASHER 4 
41 401S16018 ~1-1#: NUT 2 
42 403S13020 ~in SCREW 3 
43 40311016 t::%* CABLE CLAMP 3 
44 S05035 ,;j(rl!Jln WOOD SCREW 5 
45 41330049 Ffi~-Jf* SWITCH 1 
46 4133003000 ts1 fuu or~ rn 1tt= CONTROL BOX ASSY 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



12.OPERATION BOX COMPONENTS 

}j fl= [Hit& fill1t 

14 

I 
I 
I 
l 

13-i 
I 

12 

L----
1 

I 
I 

_l_ ________ 7 
4 3 I 2 

7 

8 
6 

__ j 
_ _j 

~ 
9 

I 

L ____ 5 ______ _J 

-23-From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% il::'8¥ {tj:% ;gf$ Description ~-NO Note Part NO. Qty 

4133003100 wfFrliit!Uilit OPERATIO'l PA'lEL ASS' Y 1 

2 41330059 rliit&ll!N1H& PAKEL PCB ASS' Y 
,, 
d 41330060 iiiirsm' LCD 

4 41330061 wwrmt&mr1:c OPERATICl'l_PA'lEL_F 

5 41330062 iiiirsm'll!~Jl! LCD CABEL 

6 413S11039 ~$H SCREW 4 

7 41330064 ww rm t&;;; 1:c OPERATICl'l_PA'lEL_R 

8 413S11040 ~$H SCREW 4 

9 41330066 LSBJ'-l:'n1:c llSB_COVER 

10 41311017 wfFrliitlitli\11EJii::l'h OPERATICl'l BOX FIXED BASE 

11 41312122 lil11Etlit FIXED PLATE 

12 413S11038 ~$H SCREW 4 

13 S05035 ,,,M$H WOOD SCREW 2 

14 4133006700 wfFrliitlitli\11El'hril it OPERATICl'l BOX FIXED PLATE ASM. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



I\) 
CJ'I 

I 

AC220 

-.. .... 
J__ 

r- 4':lf~l!-
1 2 

-'-..... 
I I 

I ~2 
l'I) 

I 

I 
L_ 

IS4 --.J 

co f:; 

XS4 0 xsc1 

co 
XS43 

w 

\S42 xs.:, 

2P 

-. 

CJ1 

12 

0 

...... 
0) 

SYS€, 

XS'O 

12!' 

XS'. 

2(,J' 

\S<7 

6P 

XS:8 

'•l 

!t;: 
~ 

XS'2 

•\UP 

xs<c 

:61' 

XS~~ 

XS5 3 

:oP 

XS56 

N 
w 

N 

CJ1 XS 7ll 

c p 

XS7: 
co cop 

:.Cllil! 

...._ FOOT 

W XS80 

N 
N 

N 
~ 

N 
CJ1 

N 
0) 

:I' 

'G 

0) 

XS 7 .' · 

8P 

--.J 

co 

12 

N 
0 CO 

N ...... 

XS27 

12 I' 

XS28 

181' 

XS2~ 

16P 

XS2fi 

. ~.: 
XS3•l 

XS32 

XS31 

XS3,\ 

.):) 

XS12 

XS 11< 

~' i) 

XSl 3 XSl 

2:' 

XS 1 XS19 

~ 
xs21 xs1· o 
p 21' 

XS« 

-~? 

~ 
XS 11 .... 

XSI: 

X .;; 

f-' 

w 
N ar~ --.J 

},.,. 

mt:~ 
N 

::.I2fi f-l 

co c"L'. Z 
*0 , 

N ill~ 
co >-

0 
::::i::, 
>-

w s:::: 
0 

w ...... 

w 
N 

w 
w 

w 
~ 

w 
CJ1 

w 
0) 

w 
--.J 

w 
co 

w 
co 

.; /', 
~ 
N 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% ttfA¥ {4% ~$ Description ~-NO Note Part NO. Qty 

41312116 ll!f:;-;ffj COKTROL BOX ASM 1 

2 41330035 ll!i!Mt& POWER BOARD 
,, 
d 41330036 Uill~ii,;JJ SERVO BOARD 

4 41330037 !\Uli't& SYSTE\1 BOARD 

5 41330034 }YittU~t~ STEP BOARD 

6 41330041 11,rn1; ti n t& PEDAL IKTERFACE BOARD 

7 41330047 )J::ittll!i!Mf~ STEPPER MOTOR POWER CABEL 

8 41330042 !\Ultll!i!Mf~ SYSTE\1 POWER CABEL 

9 41330045 jii] ~,, ll! ilM f~ SERVO POWER CABEL 

10 41330068 !\Ult1J-S-t~ SYSTE\1 SIG'lAL CABEL 

11 41330040 t!l'ffl )A t!l FAK MOTOR ASS' Y 

12 41330043 )J;Jttj;'f-P,-f~ STEPPER MOTOR SIGML CABEL 

13 41330046 11,rnm PEDAL CABEL 

14 41330049 ll!i!MJIX SWITCH 

!.S 41330006 jii]~l-ill!t!l SERVO MOTOR 

16 41330033 LED)'.J LED 

17 41330039 12,i-'.,)J::ittf~ I'lT CORD B ASS' Y 

18 41330023 18,[-'.,)J;ittf~ I'lT CORD A ASS' Y 

19 41330024 f~r-S-~Jt I'lT CORD D ASS' Y 

20 41330020 ll!@Wcf~ I'lT CORD C ASS' Y 

21 4133003100 LCD)ll' LCD 

22 41330004 llct&JAPi'l HEAD FAK llOROR 

23 4133002800 .a ,;!J~r1lt& STARTUP PEDAL 

24 41330002 r!l_:L;)Apf,j HEAD FAK llOROR 

2,S 41330005 'i(}~ll!@Wc ASSY-AT -SOLE'lO ID 

26 41330018 t)J7Jll!@Wc SOLE'lOID 

27 41330012 X!J; itt ll!]JL KEEDLE SWI'lG llOTOR 

28 41330007 y )J; itt ll! ]JL FEED llOTOR 

29 41330013 _L 1lHVJ:: it!: ll! t!l UT TRIM MOTOR 

30 41330015 T,j'J' fVJ:: itt ll! t!l LT TRIM MOTOR 

31 41330009 m1,µ ;J:: it!: ll! rJL CLAMP MOTOR 

32 41330011 Xzi:fv{'$!~#:;' KEEDLE SWI'lG SEKSOR ASSY 

33 41330008 Yzi:fv{'$!~#:;' FEED SEKSOR ASS' Y 

34 41300014 _l ,j'J' f~ zi:{i'/: {'$ !it\#:;' UT TRIM SE'lSOR ASS' Y 

3,5 41330016 T ,j'J' f~ zi:ffi: {'$ !it\#!\' LT TRIM SE'lSOR ASS' Y 

36 41330010 m1,izi:ffi: ft !it\#!\' CLAMP SE'lSOR ASS' Y 

37 40330005 t)J7] zi'.1fi: {'$ !it\#:;' PHOTO SE'lSOR 

38 4133000300 tiff.?JIX SWITCH AS\1 

39 4133000400 'id':JIX SAFETY SWITCH ASS' Y 

40 41330069 riff1J1Xf~ SWITCH CORD ASS' Y 

41 41330021 'id':JIXf~ SAFETY SWITCH CORD ASS' Y 

42 41312018 !JJif~tliYW#:1' THREAD BREAK DETECTOR A 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



14.ACCESSORIE PART COMPONENTS 
~# 

Q 

1 

36 

>--4 0 

1 9 

......__, 4 1 

42 

12 

V-3 4 @-11 

©-29 
~30 

- 27-

39 

I o=: ~) 
3 

I [ ] D 
2 

c: ► 
I 

1 0 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% ttfA¥ 14% ~$ Description ~-NO Note Part NO. Qty 

1 40131017 tJL::l;,.. ACCESSORIE BAG 1 
2 10131004 ~+~lU't JJ C 1J,) SCREW DRIVER,SMALL 1 
3 10131003 ~+~Jf't )j ( cp) SCREW DRIVER,MIDDLE 1 
4 4021800200 i&,C" BOBBIN 1 
5 40217002 tMt1112 NEEDLE DPX5 1112 J-2 1 
6 20131056 p;j;\m~'f HEXAGONAL WRENCH KEY 1 
7 01 41312097 5E Ht iJ;fjJ "fiJ HOOK TIMING GAUGE, K 1 
8 --------

9 --------

10 41313013 J.:H:Um THREAD GUIDE BAR 1 
11 41322003 m~ RUBBER CUSHION(B) 4 
12 4133100600 ±:Htrrrn1tt= CONNECTING ROD COMPL. 1 
13 4130101200 $r!HlJJ ~ tlH§. 1t/= AUXILIARY TABLE ASM. 1 
14 301651 !#IJWJ~flz AUXILIARY TABLE 1 
15 41312090 1B~ INSTALLING PLATE 2 
16 413S11025 ~in SCREW 11/64-40 L=4.8 4 
17 413S13005 ~J'HM6X 10 SCREW M6 L=lO 2 
18 40219012 t;}])J 1" KNIFE 1 1 
19 20131038 1rn w t1Htt= OILER 1 
20 20131037 frn wtlHt/= DEFRIX OIL NO. 1 1 
21 40219010 t;}])J5/8" KNIFE 5/8 1 
22 40219009 t;}])Jl/2" KNIFE 1/2 1 
23 --------

24 4133100700 tf'~lH&~JHt/= ASSY SAFETY PLATE B 1 
25 41312099 tf' ~Rt& Kifi~ SAFETY PLATE BESE 1 
26 40911006 $:/4-1& SAFETY PLATE 1 
27 413S11028 ~J'i'Hll14 SCREW M4 L=8 2 
28 413S13003 ~JHM4 X 6 SCREW M4 L=6 1 
29 41328001 -1$\}t WASHER 6. 1 X 18. 5 X 2 4 
30 413S16005 ~J1'}M6 NUT M6 4 
31 --------

32 02 41312100 5EStiJ~~11;J TIMING GAUGE,DMESTIC USE. 1 
33 40219011 i;JJ ]]3/8" KNIFE 3/8 1 
34 413S13008 ~J'i'Hll14 BOLT 1 
35 --------

36 11411029 il±Ji·i'J'm'l GREASE A TUBE 1 
37 --------

38 30131012 pg 1\ fMlff- HEXAGONAL SPANNER 1 
39 10131002 ~J~JJ (j:) SCREW DRIVER,LARGE 1 
40 41313014 -\ttRJH5 EC PRODUCTION DECLARATION 1 
41 40311002 t!L~Jdltt HEAD SUPPORT BAR 1 
42 413S13006 ~J;tiM6X 70 HEXAGON BOLT 4 
43 41312123 'it:l~J2,¥i FIXED PLATE 1 
44 41312124 i)~~t& ADJUSTING PLATE 1 
45 41312125 }''j;l'Jzl BAFFLE PLATE 1 1 
46 41312126 }''j;l'Jz2 BAFFLE PLATE 2 1 
47 403S20016 $JlJ1lL~IH SHOULDER SCREW 2 
48 413S13011 ~IH SCREW 2 
49 401Sl1003 ~IH SCREW 5 

NOTE (i_±JW) 01 .. . FOR 1790S 1790Sffi 
02 .. . FOR 1790K 1790Kffi 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



15. THREAD STAND COMPONENTS 
~~if!Htf: 

1 1013100700 
2 ---------
3 ---------
4 ---------
5 ---------
6 ---------
7 ---------
8 ---------
9 ---------

10 ---------
ll ---------
12 ---------
13 ---------
14 ---------
15 ---------
16 ---------
17 ---------
18 ---------
19 ---------

n~~ffi.14 
~~~1'11:i:~ 
~~ 
~11,1:~m 
~11,1: 

•-tr 
n~~lffl~~ 
~~:i:-~ 
~~ 
~~:i:!Jff 1 

:i:iJff~!,l_ 
II-tr 
II-BJ: 
~~:i:tJff 2 
n~~ 

3/tiitmli 
ill-BJ: 
ill-BJ: 
m>t 

- 29 -

THREAD STAND ASM. 1 
SPOOL RETAINER (2) 
SPOOL PIN (2) 
SPOOL REST CUSHION (2) 
SPOOL REST (2) 
SCREW M6 1=16 (2) 
THREAD GUIDE ARM JOINT (2) 
SPOOL REST ROD RUBBER CAP (1) 
SPOOL REST ARM (2) 
SPOOL REST ROD, UPPER (1) 
SPOOL REST ROD JOINT (I) 
SCREW M5 L== 14 (2) 
NUT M5 (2) 
SPOOL REST ROD, LOWER (1) 
THREAD GUIDE (2) 
SPRING WASHER (2) 
NUT M5 (2) 
NUT Ml6Xl .5 (1) 
WASHER 17X30X2.6 (2) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



16.EXCHANGING PARTS 
3t~~1!:f: 

Cloth Cutting 
Knife 

t)J 7J 

~ 
;fjj m 

Standard 

inch mm Ref.no 

¼ 6.4 1 
3/a 9.5 2 
1/, 6 1 1 . 1 3 
l/2 12. 7 4 
9/,s 14.3 5 
5/a 15.9 6 

11/,s 17.5 7 

¼ 19. 1 8 
1/a 22.2 9 
1 25.4 1 0 

l -l/4 31. 8 11 

Presser Foot Presser Foot 
(Length of Cloth Cutting Knife) (Presser Size) 

1± AAP ( tJJ 7J-!f:[(!'l J±AAIJ (J±AAIJR-1-) 

~ 
~ 

a ., 

I & ., 

e 

riF m tt tJ(,E§ ;fjjfl (lUlil6MM) 1'iF m 
Standard For Hoisiery Standard Standard 

(For swing width 6mm) 
Ref.no Ref.no Ref.no Ref.no 

1 2 1 5 1 8 1 9 
(6.4 • 19.1 mm) (6.4 • 19. 1 mm) (6.4 - 31.8 mm) (Type 1 ) 

1 3 1 6 20 
(6.4 • 25.4 mm) (6.4 • 25.4 mm) (Type 2) 

14 1 7 2 1 
(6.4 - 31.8mm) (6.4 - 31.8 mm) (Type 3) 

REF.NO NOTE PARTNO. 4s 'ffJ( DESCRIPTION Qty 
--------------------------------------------------------------------------

1 ------- mt 1/4" KNIFE 1/4" 
2 40219011 J] far 3/8 KNIFE 3/8 
3 ------- ]]far (7/16) KNIFE ( 7 / 16 ) 
4 40219009 JJ far 1/2 KNIFE 1/2 
5 ------- ]Jfar9/16" KNIFE 9/16" 
6 40219010 J] far 5/8 KNIFE 5/8 
7 ------- ]]far 11/16 KNIFE 11/16 
8 ------- ]]far 3/4" KNIFE 3/4" 
9 ------- ]]far 7/8" KNIFE 7 /8" 

10 40219012 ]]far 1 KNIFE 1 
11 40219013 ]]far 1-1/4" KNIFE 1-1/4" 
12 ------- EE!l!~llR PRESSER 
13 ------- fEJl/qllJR 2 WORK CLAMP CHECK, 2 
14 ------- fEJl/qllJR 3 WORK CLAMP CHECK, 3 
15 ------- EE!l!~llR LATCH WORK CLAMP CHECK 
16 ------- fEJl/qllJR (2K) WORK CLAMP CHECK (2K) 
17 ------- fEJl/qllJR (3K) WORK CLAMP CHECK (3K) 
18 ------- fEJl/qllJR WORK CLAMP CHECK 
19 ------- EE Jl/ql llR 3t ~ til.11t WORK CLAMP CHECK HOLDER ASM. 
20 ------- fEJl/ql3t~ WORK CLAMP CHECK HOLDER 
21 ------- fEJl/ql3t~ WORK CLAMP CHECK HOLDER 

-30-
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



32 

-31-

6 

NON-LUB ~M~~m RICATING HOOK-­TYPE 

3 

~ 
' 

1 

4 

SWING WIDTH 
~i9Jj\\;/!6MM~m 6 M M T Y p E 

diP 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff% ttfA¥ {4% ~$ Description ~-NO Note Part NO. Qty 

1 41318004 n!i!W RP_HOOK_ASM 1 
2 41318005 Wn RP_BOBBLN_CASE 1 
3 4130304300 n!l!Wn~'£til 1, HOOK SLEEVS 1 
4 413S14011 rl!J/H SCREW 1/4-40 L=6 4 
5 01 41312103 Rs: IJkP ;t,& !± 'lli J \ WORK CLAMP HOLDER SPACE 1 
6 01 413S11013 rl!J/H SCREW M4 L=4 3 
7 41312104 ~t::'Ulz UTT_CLOSE_CAM_l20B 1 
8 41312105 Rs:IJkP.iEH-B' fwlflz LIFTING_PLATE_l20 1 
9 413S11018 rl!J/HM5X8 SCREW MS L=8 2 
10 41316007 Rs:1JkP3ti_!i!:'. WORK CLAMP ARM 120 1 
11 401218 .JE:mtiMlz WORK_CLAMP_CARRIER_l20 1 
12 01 4131600200 FkJJJ;p til {tj: ( 7 0) PRESSER FOOT 70 ASM. 1 
13 40212018 FkJJJ;p3~JH& PRESSER FITTING PLATE SPING 2 
14 40227003 FkJJJ;p f&fo 5~ ~ PRESSER FOOT HOLDER SPRING 1 
15 41316003 FkJJJ;p,t&fo (70) PRESSER FOOT 70 1 
16 40226008 FkJJJ;p5~~5E1lLti'l BRESSER FOOT PIN B 2 
17 01 41316004 FkJJJ;p,t& URETHANE PRESSER 70 1 
18 01 41316005 FkJJJ;p,t& PRESSER 70 (FLAT) 1 
19 01 41316006 FkJJJ;p,t& PRESSER70 1 
20 413S11029 ~in SCREW 3/32-56 L=l. 9 6 
21 01 402S20002 f!s:JJJ;p~JH HINGE SCREW D=7.94 H=2 3 
22 02 41316008 FkJJJ;p,t& PRESSER 6MM 1 
23 02 41315003 tHJz (S6) THROAT_PLATE(S6) 1 
24 02 41315004 tHJz (K6) THROAT_PLATE(K6) 1 
25 03 4131600900 FkJJJ;p til {tj: (12 0) ASSY WORK CLAMP CHECH HOLDER I 1 
26 41327018 FkJJJ;p,f&fo5~ ~ WORK_CLAMP_CHECK_HOLDER_SPRING 1 
27 41326035 FkJJJ;p5~~5E1lLti'l WORK_CLAMP CHECK SPRING SET PI 2 

-

28 41312109 FkJJJ;p5~~,t& WORK CLAMP CHECK SPRING 2 
29 41316010 FkJJJ;p,t&fo (120) WORK_CLAMP_CHECK_HOLDER_l20 1 
30 03 41316011 FkJJJ;p,t& (120) WORK CLAMP 120 1 
31 04 41315005 tHJz (SlO) THROAT_PLATE(SlO) 1 
32 04 41312107 ~Ji1mf& OIL_SHIELD_lO 1 
33 04 4131601200 FkJJJ;p ( 3-10) til {tj: WORK_CLAMP_HOLDER(3-10_ASSY) 1 
34 41316013 FkJJJ;p,t&fo (3-10) WORK_CLAMP_HOLDER(3-10)_ASSY 1 
35 41327018 FkJJJ;p,f&fo5~ ~ WORK CLAMP CHECK HOLDER SPRING 1 
36 40226008 FkJJJ;p5~~5E1lLti'l WORK_CLAMP CHECK SPRING SET PI 2 
37 40212018 FkJJJ;p5~~,t& WORK CLAMP CHECK SPRING 2 
38 04 41316014 HsJtp,t& (3S-10) WORK CLAMP(3S-10) 1 
39 04 -------- .JE:mtiMfrtll 14 WORK CLAMP CRRIER(lOX41) CL 1 
40 41312108 .JE:mtfMfr (10 X 41) WORK CLAMP CARRIER (10 X 41) 1 
41 41337002 ii;u,rjj;~ ATTENTION SEAL 1 
42 04 41316015 HsJtpji~ (10 X 41) WORK CLAMP ARM(lOX41) 1 
43 4131601000 HsJtPtll 14 WORK CLAMP CHECK HOLDER ASM 
44 4131602800 HsJtPtll 14 WORK CLAMP CHECK HOLDER ASM 

NOTE (yi)W) Ol······FOR PRESSER 70MM 70MMJ±Jtpffl 
02······FOR SWING WIDTH 6MM 1!!.;;1J'11\'.)3t6MMffl 
03······FOR PRESSER 120MM 120MMJ±Jtpffl 
04······FOR SWING WIDTH lOMN:jc:~'MJ?i:ffl'.lOMMffl 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com


	封面
	JK-T1790系列零件样本(13.4.10)_页面_02
	JK-T1790系列零件样本(13.4.10)_页面_03
	JK-T1790系列零件样本(13.4.10)_页面_04
	JK-T1790系列零件样本(13.4.10)_页面_05
	JK-T1790系列零件样本(13.4.10)_页面_06
	JK-T1790系列零件样本(13.4.10)_页面_07
	JK-T1790系列零件样本(13.4.10)_页面_08
	JK-T1790系列零件样本(13.4.10)_页面_09
	JK-T1790系列零件样本(13.4.10)_页面_10
	JK-T1790系列零件样本(13.4.10)_页面_11
	JK-T1790系列零件样本(13.4.10)_页面_12
	JK-T1790系列零件样本(13.4.10)_页面_13
	JK-T1790系列零件样本(13.4.10)_页面_14
	JK-T1790系列零件样本(13.4.10)_页面_15
	JK-T1790系列零件样本(13.4.10)_页面_16
	JK-T1790系列零件样本(13.4.10)_页面_17
	JK-T1790系列零件样本(13.4.10)_页面_18
	JK-T1790系列零件样本(13.4.10)_页面_19
	JK-T1790系列零件样本(13.4.10)_页面_20
	JK-T1790系列零件样本(13.4.10)_页面_21
	JK-T1790系列零件样本(13.4.10)_页面_22
	JK-T1790系列零件样本(13.4.10)_页面_23
	JK-T1790系列零件样本(13.4.10)_页面_24
	JK-T1790系列零件样本(13.4.10)_页面_25
	JK-T1790系列零件样本(13.4.10)_页面_26
	JK-T1790系列零件样本(13.4.10)_页面_27
	JK-T1790系列零件样本(13.4.10)_页面_28
	JK-T1790系列零件样本(13.4.10)_页面_29
	JK-T1790系列零件样本(13.4.10)_页面_30
	JK-T1790系列零件样本(13.4.10)_页面_31
	JK-T1790系列零件样本(13.4.10)_页面_32
	JK-T1790系列零件样本(13.4.10)_页面_33
	JK-T1790系列零件样本(13.4.10)_页面_34
	未标题



